



Textiles and Apparel Solutions Centre,
The Warehouse, Brewery Lane,
Leigh, Lancashire, WN7 2RJ, UK
Telephone: +44 (0) 1942 265700
Facsimile: +44 (0) 1942 670 788
www.intertek.com/consumergoods

General Test Report

Report Ref: LEHTX00528355	Buying Division: NONE GIVEN
Date Received: 19/04/2010	Date Issued: 21/04/2010

Company Name & Address	FLAMEPROOFING LIMITED UNITS 1 & 2 LYON INDUSTRIAL ESTATE MOSS ROSE MILL SPRINGFIELD ROAD KEARSLEY BOLTON BL4 8NB
Contact Name	JOHN BRANNAN

Order No.:	None Given
Description:	None Given
Colour(s):	None Given
Supplier:	MAURICE PHILLIPS CONTRACTS
End Use:	CONTRACT FURNITURE
Quoted Composition:	100%POLYESTER
Ref/Style/Stroke No.:	None Given
Quality:	AGUA NOVA
Batch No.:	None Given
Spec. No.:	None Given

Test	Method	Colour	Pass/Fail
HYDROSTATIC HEAD	BS EN 20811:1992, ISO 811:1981		N/A

Janet Waterworth
(Technical Liaison)





Textiles and Apparel Solutions Centre,
The Warehouse, Brewery Lane,
Leigh, Lancashire, WN7 2RJ, UK
Telephone: +44 (0) 1942 265700
Facsimile: +44 (0) 1942 670 788
www.intertek.com/consumergoods

Hydrostatic Head - As Received		RH 65% +/-2% / Temp 20°C +/-2°C
Sample	Results (cm/H2O (mbar))	Requirements
Water temp : 20°C +/-2°C Water pressure applied below the test specimen Rate of rise: 60cm/H2O/min	Pressure at Which 3 Penetrations Occur	N/A
	1) >500	
	2) >500	
	3) >500	
	4) >500	
	5) >500	
Mean: >500		

